


Friness ReALTY

Real People Real Results

AB Hyper Bench

IMPORTANT: Read all instructions carefully before using this product. Retain
this owner’s manual for future reference. The specifications of this product
may vary from this photo and, subject to change without notice.







PLEASE DO NOT RETURN THIS PRODUCT TO THE STORE.

STOP. Contact customer service if you have any questions
regarding assembly or proper operation of the machine.

Email us at:
Service @ paradigmhw.com

Or call us at:
1-844-641-7920
Hours:
8:00 am to 5:00 pm (PST) Daily






TABLE OF CONTENTS

e RV E e e 2
| ABEL PLACEMEN Tessssssrmmans s 3
PRODUGCT SAFETY-nmsrmmsmmemmmemmemmmmemeem e mememeecmea 4
ASSEMBELY PREPARATION —sssremsrermrsmnn s smeress 5
GV =] S ——— 6
HARDWARE PG K e e 7
1 o | SRS SO SR————— 8
STEP] soarssnssssssrmsssmrss S 10
] 17— 12
S = U ——— 14
= P —— 16
Y - S — 18
G TIE P Bscessseomsss oo A S A 20
ADJUS TMENTS s s s 22
2 N N — 23

PART REQUEST FORM-r-mememmrmemmmmmemememm e 24






SERVICE

IMPORTANT: FOR NORTH AMERICA ONLY

For damaged or defective product, questions, replacement parts or any other service support, please

contact our customer service department by the below methods:

For The Best Service, please Email:
service@paradigmhw.com

Response Time: 1-2 Business Days

Emailing us with the information above will be the best method to receive a response during peak business

hours

Website:
www.paradigmhw.com

Toll-Free:
1-844-641-7920
(8:00 AM - 5:00 PM Pacific Standard Time, Daily)

Response time may vary via calling

Please have the following information ready when requesting for service:
e  Your name

e Phone number

e  Model number

e  Serial number

e Part number

® Proof of Purchase

For damaged or defective product please contact our customer service before returning to the store.

Paradigm Health & Wellness, Inc.
1189 Jellick Ave.
City of Industry, CA 91748, USA






LABEL PLACEMENT

"8’ pe ua spoddns * InoyPynoe U

“SP1aAu 59 aupypew B Sunsse
s3p Ja0yap anod u.i.aﬁsﬂn_la%n_uni!aﬁn_!ﬁwhﬁﬂr .ﬂan_.__u__m.
EOa Enoig ) FISuR oS taLes 1o Tasads)
sop sanpayp yere O SHISUIED

FUN3Ps papeo Suuds Ins A6RIGUIASSE,P 12 LOISL 8]

=)

p
P 19 NP5 3P SPP 59) STNCY J

Q.Bq_&oh:uwi_.ﬁot?:aasii...

Bé.___s_ ﬁ. .Esir-.-%uu B

ewadinby,| ap 38 L] unod 4 UOWIP UN Z3S|RA
(e ujaly ap sapanbeyd” ojjes ap abin ' ages v ‘uopinb ) rauas o ]+
FUIVOVWOAEH

“SPLIBS Usiq 8 Jnod abejbau ap SAQIB{OW ZRULIPA -

i

NS § Z9|I9A° NOLLNALLY

P ST CHIIPR HGES @ IETIIUCOSIP A peppn

‘say
fouiy o5 eised v ‘ouBie 95 w4008 1B GILSYSR B SOGNUBL SO0 SN SRS

Ty sepeide s aunleop i
ﬂ!ﬂ.-ﬂ-!ﬂa:ﬂﬂ-ﬁ P e ﬂ___ 'ﬂsq_g.
"EPRRAIU 159 eujni BEABY +
'Soyep A2 ied "eio5uan #) Jod epRfayal EDAND IE0S 2N B 3D 1Al A sopjnby) So| sopefaje ebusiiry -

©10) 0 epeiselisap aved

;s;ammmmmmmmmmmﬁmmﬂﬂm

1919 0s0¢ ap sa0dos ‘0yane> ap seyjased
039 odinba [ap.

"OUING 9P [ENUEH 2 S9ALODEILGN] +
o

) anb asei L

_._nos“u_.!!!___s Dedwaay -

jussuEw 3p OjSpasoId JaNbyEn Jezjes)
9P S9AR 52) JRIER) 9P NI NODNYIHd

JRNURY 513UMQ BaS

g

HiK
e Geaf3 -

(518 Sepaq SPeq $1EIQ 1504 685 oo ISqoIPLEH] AT URIER Pue peds

ougbope) B e o B

“PRLBAR| §| BURL
“sabRLIRP PIOAR O] 30SUCD WAL WBHIUNS AP PIOAR pUR
i Sed WoL JO WoM
(290 ‘Speg RS ‘sped 2qqn 'SHOY ‘INN] ARInes ualybR pue Joadsul -

H
o P w

[PLRT UOISLIL YDA
BUNSUD 01PN *

K Sag

Al

“Juaiud) npacosd aoueuAUIRW Aue
%gggﬁigmﬁ_ﬁﬂiiuhﬂ!aﬂlsﬂ&iﬂo

lSdwdg-weg

026.L-L¥9-v¥8-1

:oue|p ‘e awe||
‘2JUdI[d |e SODIAIDS BiBd

:54nof s3] snoj) ‘3 Jasodwod
3[U9|PD | B BDIAISS 9] INOJ

Ajlep *

@IUe)s|sse Jsuwoysnd Jo4

€

VNIHO N3 OHO3H /3NIHO N3 3NDRIEVA /VNIHO NI 3OV
19108 9P CJOWNN / BLPS 8P CUPWINN /JOqUINU |BLeS

il
AR

3 B2 ser | g7ise| . |3EEZemss | 3|p2 o gas
LB A L
i &p 2| &kl & 533 gas 2| fjsk § =%
2§ .mm.m mm Wmm sE| § m mﬂ aw_ oF m g 3
Bl I mm;mmm £ Flg 17
g o8 E 8
I T T
mwmmwmwmm siiisniig Fgrglges
wemmummqw memmmmmmm THHIH
SIHHIE R HHIH R LR
S8g22°E8 | BpiEafalg sfzeog
S$E5% B2 | 1 Bifsis 3281 4

2oy ag ou|

apand opeory

B us
oupg-a anb ossfnbe jo ua puebus
_un :oﬁwuh_uﬂgﬂtgv—uson&:ii o

‘saneib saanssajq sap ssujenua ynad

a4ej 3| sed a “Zauuoj
Juawaugajd 352 3]
“Kinfug snopss ..__ Jnsau Lew os op o0} ainjje4 19335 NOA

76w onb tinaihe) Max-Samesy

Alinj sp upd Y3 Jey) 3ns aq skemy







PRODUCT SAFETY

WARNING: Before using this equipment you should consult with your personal physician to
see if AB Hyper Bench is appropriate for you. Do not use this equipment without your
physician’s approval. Do not use this equipment if you have any of the following
conditions or ailments:

® Extreme obesity

Glaucoma, retinal detachment or conjunctivitis

Pregnancy

Spinal injury, Cerebral Sclerosis, or acutely swollen joints

Middle ear infection

High blood pressure, Hypertension, Recent stroke or Transient ischemic attack

Heart or circulatory disorders for which you are being treated

A hiatus hernia or a ventral hernia

Bone weaknesses including Osteoporosis, Unhealed fractures, Modularly pins, or Surgically

implanted orthopedic supports

Use of anticoagulants including Aspirin in high doses
The Maximum Weight Capacity for this product is 650lbs/295kgs.

Read all instructions carefully before assembling or operating this product. Retain this
owner’s manual, do not remove any safety labels from the machine and keep the original
purchase receipt for future reference.

This Bench was designed and built for optimum safety. However, certain precautions apply
whenever you operate this exercise equipment. Be sure to read the entire manual before
assembling and operating this equipment. Also, please note the following safety instructions:

1. Consult your physician or other health care professionals before using the Bench.

2. Always wear proper exercise apparel when using this equipment. Use care when getting on or
off the unit.

3. If anytime you feel faint, light-headed, or dizziness while operating the equipment, stop
exercising immediately and contact your physician. You should also stop exercising if you
are experiencing pain or any kind of discomfort.

4. Keep children and pets away from this equipment at all times.

5. Only one person should use this equipment at a time.

6. Make sure your equipment is correctly assembled before you use it. Be sure all screws, nuts,
and bolts are tightened prior to use.

7. Do not operate this or any exercise equipment if it is damaged.

8. Wait 2 hours after eating before using this exercise equipment. If you get nauseous, stop
exercising as soon as you feel queasy.

9. Always use this equipment on a clear and level surface. Do not use outdoors or near water.

10. Keep hands and feet away from any moving parts. Do not insert any object into any
openings.

11. Keep loose clothes, jewelry, limbs and long hair away from moving parts.

12. Children under the age of 12 should not use this fithess equipment.






ASSEMBLY PREPARATION

Warning: It is highly recommended that you have assistance during the assembly of this
strength equipment.
1. Tools for assembly:
General tools needed for the assembly of this strength equipment:
Metric Allen Key Set
Metric Wrench Set and Adjustable Wrench
Flat Screwdrivers

Phillips Screwdrivers
Rubber Mallet
Silicone Spray Oil

Insert the bolts into the frame as illustrated in the drawing of each of the steps.

3. Hand-tighten the bolts, nuts, and screw during assembly. Hand-tightening will allow for easily
aligning the parts during assembly. Tighten all the hardware once the entire unit has been
completely assembled.

4. ltis highly recommended that a professional installer assembles the strength equipment. But,
with the proper assistance, the right tools, and strictly following the assembly steps, and given
enough time; the assembly of the unit can be achieved without professional help.

5. Thoroughly read each step before proceeding to assemble the items of that step.

6. To aid in assembly of the equipment, the hardware (bolts, nuts, washer...etc.) has been
presorted according to their corresponding steps. Each bag of hardware is labeled with its
corresponding step number.

7. When the equipment is fully assembled check all the functions for correct operation. Consult the
manual if you experience any issues, or for further help please contact our service department.
See page 2.






OVERVIEW DRAWING







HARDWARE PACK

=itep- (&) wioveoL 1o (75) wioxtoT 1PC
m&m@ {00 9. 4*70L 1PC
@ @ @ D20*#D11  2PCS @
Step-2

@ M10*75L 2PCS m%m:

@ D20*D11  4PCS

Step-3_ (&) wowao 1r0 (75 worior b
@ ﬁmﬂm (61) v2os11 2pCS

Step-4

Step-6 (@) werasL apos DIB*DB.5 4PCS DI5. 4%08.2  4PCS
" e (©©) OO
mimes (OO OO

/\
17 13
@ B
Wrench 13mm,17mm 2PCS

fRARAN







PART LIST

Part# Description Qty. Part# Description Qty.
A Backrest Support 1 75 Nylon Nut 4
Tube M10x1.5x10T
B Rear Support Tube 1 100 Pin D9.4x70 2
, Ball Knob
C Handle Grip Tube 1 102 D50xM16x22xD8 1
Round Cap
D Front Support Tube 1 120 D25.4xD65x31.5 2
. Round Cap
E Swing Tube 1 123 DE0XDE7x43L 2
. Backrest Pad 1 124 Round Cap 5
900x300x60T D31.8x19L
Support Pad ROUND CAP
G 200x200x50T 2 127 D60xD70x101L 2
Hex Bolt Square Cap
152 2
- M8x1.25x25L 8 ? 30x50x18
Hex Bolt Square Cap
. M10x1.5x75L < 1od 50x50x20L L
Hex Bolt Square Cap
. M10x1.5x80L . I 44x44x16L L
Screw Hollow Cap
14 2 1 1
ST4x1.41x15L >8 55*55*46*46*36.5
Flat Washer Handle Grip
2l D18xD8.5x1.2T 8 202 D30x3Tx140L 2
51 Flat Washer 8 299 Foam Rollers 5
D20xD11x2T D23xD100x200L
54 Spring Washer 8 223 Foam Roller Sleeve 2
D15.4xD8.2x2T







This page was intentionally left blank






STEP 1

1A. Slide the Rear Support Tube (B) through the bracket of the Backrest Support
Tube (A). Fasten the Rear Support Tube (B) to the Backrest Support Tube (A)
using:

1 - (6) Hex Bolt M10x1.5x80L

2 - (51) Flat Washer D20xD11x2T

1 - (75) Nylon Nut M10x1.5x10T

1B. Align the adjustment holes on the Backrest Support Tube (A) with Rear
Support Tube (B) and lock the two parts into place using:
1 - (100) Pin D9.4x70

Thoroughly tighten the hardware once complete

Appearance upon completion of step 1.







NO. 100 PIN
D9.4x70 1PC

STEP 1

) m—

Wrench 2 PCS

]

NO.6 Hex Bolt NO. 75 Nylon Nut NO.51 Flat Washer
M10x1.5x80L M10x1.5x10T D20xD11x2T
1PC 1PC 2PCS






STEP 2

2A. Insert the Rear Support Tube (B) into the bracket of Front Support Tube (D)
by aligning the two holes and fasten together using:

2 - (5) Hex Bolt M10x1.5x75L

4 - (51) Flat Washer D20xD11x2T

2 - (75) Nylon Nut M10x1.5x10T

Thoroughly tighten the hardware once complete

Appearance upon completion of step 2.







STEP 2

Y m—

Wrench 2 PCS

g ol © B
NO. 5 Hex Bolt NO.51 Flat Washer NO. 75 Nylon Nut

M10x1.5x75L D20xD11x2T M10x1.5x10T
2PCS 4PCS 2PCS







STEP 3

3A. Fasten the Swing Tube (E) to hole on the underside of Front Support Tube (D)
using:

1 - (6) Hex Bolt M10x1.5x80L

2 - (51) Flat Washer D20xD11x2T

1 - (75) Nylon Nut M10x1.5x10T

3B. Align the Swing Tube (E) to the adjustment holes on the front of Front Support
Tube (D) and lock the two parts in place Using:
1 - (100) Pin D9.4x70

Thoroughly tighten the hardware once complete

Appearance upon completion of step 3.







S —

Wrench 2 PCS

¥y, —

NO. 100 PIN NO. 6 Hex Bolt NO. 75 Nylon Nut NO.51 FLAT Washer
D9.4x70 1PC M10x1.5x80L M10x1.5x10T D20xD11x2T
1PC 1PC 2PCS






STEP 4

4A. Insert Handle Grip Tube (C) into the Square shaft of the Front Support Tube (D).
Lock the Handle Grip Tube into place using the Ball Knob (102) located on the
underside of the Front Support Tube (D).

4B. Mount the Foam Roller (222) with the Foam Rollers Sleeves (223) onto the
posts of the Swing Bar (E). Lock the Foam Rollers (222) into place by inserting
Round Cap (120) into the post holes of the Swing Tube (E) using:

2 - (222) Foam Rollers D23xD100x200L

2 - (223) Foam Roller Sleeve (ALREADY INSTALLED ON PART 222)

2 - (120) Round Cap D25.4xD65x31.5

Appearance upon completion of step 4.







NO.120 Round Cap
D25.4xD65x31.5
2PCS






STEP 5

5A. Attach both Support Pads (G) to Handle Grip Tube (C) using:
4 - (3) Hex Bolt M8x1.25x25L
4 - (50) Flat Washer D18xD8.5x1.2T
4 - (54) Spring Washer D15.4xD8.2x2T

Note: loosely install all the hardware by hand prior to tightening with tools. This
will make aligning the holes easier

Thoroughly tighten the hardware once complete

Appearance upon completion of step 5.







NO.3 Hex Bolt NO.54 Spring Washer NO. 50 Flat Washer
M8*1.25*25L D15.4*D8.2*2T D18*D8.5*1.2T
4PCS 4PCS 4PCS






STEP 6

6A. Attach both Backrest Pad (F) to Backrest Support Tube (A) using:
4 - (3) Hex Bolt M8x1.25x25L
4 - (50) Flat Washer D18xD8.5x1.2T
4 - (54) Spring Washer D15.4xD8.2x2T

Note: loosely install all the hardware by hand prior to tightening with tools. This
will make aligning the holes easier

Thoroughly tighten the hardware once complete

Appearance upon completion of step 6.







Wrench 1PC

NO. 50 Flat Washer
D18*D8.5*1.2T

NO.54 Spring Washer

NO.3 Hex Bolt

D15.4*D8.2*2T

M8*1.25*25L
4PCS

4PCS

4PCS






1.

ADJUSTMENTS

Swing Tube Adjustment (Image AA-1)

Raise or lower the Swing Tube (E) into the desired position, align the adjustment holes, and
secured it in place with the Pin (100) before using the AB Hyper Bench.

Support Pad adjustment (Image AA-2)

Raise or lower the Support Pads (G) to the desired position, after you feel the Ball Knob (102)
pin pop into one of the adjustment holes, tighten the Ball Knob (102) to secure the Support
Pads (G) into place.

Backrest Adjustment (Image AA-3)

Raise or lower the Backrest (F) to the desired position. Align the adjustment holes of the
Backrest Support Tube (A) with the holes of the Rear Support Tube (B), and completely
secure the two parts in place with the Pin (100) before using the AB Hyper Bench.
Transporting the Bench (Image AA-4)

Grab and hold Front Support Tube (D), then carefully lift the Front Support Tube (D) until the
wheels on the Rear Support Tube (B) make contact with the ground.







WARRANTY

MANUFACTURER'’S LIMITED WARRANTY
Paradigm Health & Wellness guarantees to the original purchaser that this product is free
from defects in material and workmanship when used for the purpose intended, under the
conditions that it has been installed and operated in accordance with Paradigm’s Owner’s
Manual. Paradigm’s obligation under this warranty applies to the following:

COMPONENT LENGTH OF WARRANTY

Structural Frame 10 Years For Home Use Only
Parts 3 Years For Home Use Only
Wearable Parts 2 Years For Home Use Only

Exclusions from Warranty Coverage:

Paradigm does not warrant against and is not responsible for, and no implied warranty shall be

deemed to cover, any product failure, product malfunction, or damages attributable to:

1. Improper installation and/or failure to abide by Paradigm’s installation guidelines;

2. Use of this product beyond normal home use, or in an application for which it was not designed.

3. All exchanged parts and Products replaced under this limited warranty will become the property
of Paradigm Health and Wellness.

4. Damage caused by vandalism, accidents, inadequate maintenance, or by animals.

5. Any act of Nature (such as fire, flooding, snow, ice, hurricane, earthquake, lightning or other
natural disaster), environmental condition (such as air pollution, mold, mildew, etc.), or staining
from foreign substances (such as dirt, grease, oil, etc.).

6. Normal weathering due to exposure to sunlight, weather and atmosphere which can cause
colored surfaces to, among other things, flake, rust, accumulate dirt or stains.

7. Improper operation, alteration, handling, storage, abuse or neglect of the product.

Paradigm, using its sole discretion, will either repair or replace free of charge any part(s)
proven to be defective under normal home use. Any repair or replacement shall provide
no new warranty coverage, but shall retain only the remaining portion of the original
product’s warranty. This warranty is offered only to the original purchaser and is not
transferable. Proof of original purchase is required.

Ordering Replacement Parts
Replacement parts can be ordered by emailing our customer service department:

Service@paradigmhw.com

Open Daily 8:00 AM - 5:00 PM (PST).

When ordering replacement parts please have the following information ready:
1. Owner’s Manual

2. Model Number

3. Description of Parts

4. Part Number

5. Date of Purchase






PART REQUEST FORM

Paradigm Health & Wellness, Inc.
EMAIL THIS FORM WITH YOUR RECEIPT OF PURCHASE TO

Service @paradigmhw.com

NAME:

ADDRESS:

CITY: STATE: ZIP:

TELEPHONE:  (Day)

(Night)

SERIAL#:

MODEL#:

PURCHASE DATE:

PLACE OF PURCHASE:

PART # DESCRIPTION

QTY

“YOUR ORDER WILL BE PROCESSED WITHIN 3 BUSINESS DAYS”
*This form can also be faxed to #: 626-810-2166







